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Tenaris

Tubos e Acern de Mexico, S.A,
Km A33 7 Carr. Mexiwo Veracruz
Wia Xalapa

(21659 /1) Veracruz, Ver. México
(52} 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

(54 229 98% 1120 fax

Number/Namero Page / Pagina:
05015992 1/4
Date/Dia:  (}4/07/2005

Customel | Chente:

PLESA ANAHUAC ¥ CIAS,

8.A. DE C.V.

Custemer s Order / Cliente Orden - hem N7

Cusimme’s Refergnce ¢ Referencia del cliene

Manutacturer's Works Crrgder N° ! Confirmacd- de Venta

078236/03
fManufaciure Process: Procesc de fabcacan. Product Type / Tipa de producto. Surface { Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED I
LAMINADO EN CALTIENTE SIN COSTURA CONDUCCION BARNIZADO
S-ancard or Specification | Normas o espec hcaciongs. Steel Grade ! Grado de acero. Ends ! Extremos. NORMAL BEVEL
API SL/ASTM Al06/ASME SAL06/ASTM AS3 (JULIO 1, 2000/99/1995-A95/99B B/X42 PSL]1 BISELADO NORMATL

Dime~sions [ DNimensiongs.
168.30 X 7.10 MM
6 5/8 X 0.280 INCH

Length ¢ | ongitud.

Quantity ¢ Cantdad.

10 Pcs/p=z

Nowminal Wegnt f Pesc Nominal

6.00 / 6.50 MTS
18.70 / 21,30 FT

28.22 RG/M
18.99 LB/FT

AV}

TENSILE TEST / ENSAYDS DE TENSION

Speciman condtion Specimen dimensions Test Y. 5. UT.S Y5,
Condicion de la probeta Dimensiones de la probeta lemp Unit } Unidad Unit / Unidad ! Euwongation
Heatl N° Sample N°] L= TT | Tyee Size Area Temp. JRG/MM2 KRG/ MM2 uTs Alargamienta
Colada N° | Musstra N° Tipa Ori Tamafo Seccidn de Eul 0.5%
mm mm2 ensayo Required/Requerndo Required | Requerido Required % in 2 inches
Than: Thin: AR
[Thiax: LLLEES
LMin: 29.50 Lhtin: 42,18 hax Qo
*C L L hdan: %
22630 16778 |C/B| 8T |Rec | L | 25.50 x 6.70 [i70.85 TA 34.32 51.12 0.67 36
22630 16779 |C/B| ST |Rec | L | 25.50 x 7.40 J189.70 TA 31.71 419 .86 0.64 40
Ls: L o of the ple f L lizacidn de Ja CiB: Body | Cusipo R/U: Upsat{ Recalque TT: Heat Treat 1iT: Tarml
Tra: Specl with heal at Labaratory / Probeta tratada en laboratordo NR: ized and Temnpered / Normalizadao y R I TR: 2 hed and Tempered | T: ¥R i
N: Normalized ! Hormalizada A: Annealed [ Recocido SR: Stress Relief / Relevado de Esfuerzo ET: As Rolled f Sin Tratariento
Rec: Strip apecimen ! Rectangular Cll: Round bar spacimen ! Cilindrica Ori: Orientation { Orentacion L: Longitudinal f Longitudinal
T: Transverse | Transversal TA: Room Temp i Amibi EUL: Extension Under Load Method UTS: UHi tensile gth | Ress:
Max: Maximum f Maximo QObt: Qbtained / Obtenido ¥.5.: Yield strength | Fluencia LMin: Logitudinai Mini { Minimo Longl [
LMax: Longitudinat i { Maximo Longitudinal TMin: Transverse Minimwm ! Minlmo T sal TMax: Transverse Maximum | Maximo Transversal Min: Mi | Minimng
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Tenaris

Tubsos e fcero de Mexoo, 5.4,
K 4337 Carr México-Veradrue
Va Xalapa

914697 Veracruz, Ver. México
(021 229 589 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Humber/Numerc

05015992

Page / Pagina:

214

(52) 279 989 1120 fax

pate/Dia:  04/07/2005

Custamer ¢ G isnte

PLESA RANAHUAC ¥ CIAS, S.A.

DE C.V.

Customer's Order ! Chente Orden - iteT NT

(Customear's Reference /' Referencia del clivme

Manulacturer's Works Order N* ! Confrmacidn de Venta

078236/03
Aznufactue Process troceso de fabicacion. Product Type ! Tigo de products. Surface / Supedicie.
SEAMLESS HOT ROLLED LINE PIPE SERMLEHS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Stancag or Specification ! Normas o especificaciones. Sieal Grade § Grado de acerg. Ends / Exremos. NORMAIL BEVEL
API SL/ASTH A106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELAD(O NORMAL
Dimensions / Dirmensionas. Length / Longitad. Ouantity 7 Cantidad. 10 Pcs \UN Nominal Weight [ Pese Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RKG/M
6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.99 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor |
Heat! Colada: Required /Requeridn HRC Heat! Colada: Required iRequeride  HRC
22630 Mirt Max. 22.00 22630 Mdir. Max. 22.00
me:._u_m JMuestra 16778 |End / Ext: JGample / Muestra 16779 [End J Ext
Quiadrant Aver Quadram Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 PFrom | War
1 CQOME 1 OLVDE
LInit # Unidad MWL 76.8 |77.3]76.9 [77.0 Unit § Lnidad AW 75.6[75.9]|76.7|76.1
HRE |1 DI g.0 HRh 10 DA 0.0
Fipa H® / Taho N°: Fipe N* / Tubo N®: _ru“ (3] _.1-.» o
Min: Minlmum !/ Minimo IDIDH: & I Di I Did o Intemo La L of the ple & llzackin de la Tra: Spaci with haat at Labr ¥ | Probeta tratada en laboratorio
Max: Maximum f Maximo Awver.; Average C/B: Body f Cuerpo MR: Nor d and Tempered { N lizado ¥ id A: Annealed f Recoclde
ODIDE: Outside Diameter | Diametro extemo Prom.: Promedio R Upset ! Recalque TR: Guenched and Tempered § Templado y Revenida SR; Siress Rebief ! Relevado de Esfuerzo
MWIC: Mid Wall f Centro Yar.: Variation | Vadackd TT: Heat Treatment ! T A Térmico N: Mormatized | Noonalizade 5T As Rolled { Sin Tr ignto  QIT: Q hed | Templad
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N° Flattening Tesi ]
Colada N° B Mucstra N° Ensayo de Arlastamizndo ]
22630 |16778 GOOD/BUENG
22630 16779 GOOD/ BUENO
Th's 15 o cady thal fhe produts desoiled Fans i wena mandaciinzg, semped, 195c. ancor inspeded in agsordonoe with the specification raferencad 6na masts the requimmants in Al nspec Doz very® cate @ ssued by 6 comp enzod aystem and it = vetid weh e.actronic sgnature On tha onginad oetiicate tho frado-mark greon coloumd
Terans s starped 10 Bes e cwos of nal canficate woLkd releass s copy o' it ha must atlos! s rorformiy to the orginal ona taking upan himsel® tha respensabuity for any wilawful vl allowee usa Ay aferstian ard:or falaification wili be suojected b tha law
The verbficals 1z not A daclzre or of cogin s may 0 be ased 22 8 daclaalion of orkgin
F st documento cerfica aue 138 poduclos descrior aqui fueren menudectuados. orebados wo nsprocwnades de aosendo <07 1a aapecificacidn as rafe -aros y satish OB R Fesjs Este certificsdo se emte madianta un sistema computanzade ¥ s voldo con hnno alocrnce 1 el cetifrcio omginal gl Kgungs
Tanats ivarda) osls IMpreso en la =aa  on caso de que 8l possedor del cotdcang nntmgue une lolacopes de! ansm e, deberd gasrt zar i conformdad o7 el arignal, y 5o Face ‘taponatis por coalquier uso vegal o ndebids Cuekquier sltarackin yio lalsH cacidn a3 sujota a la ley
Esie cendicado no e, ni puede serLssdc coma ana declamcon de ongen

_ DNCa 7 oa o)




I

Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numers

05015992

Page / Fagina:

3/4

pate/Dia:  (34/07/2005

Tubiers e Acera de Mexico, 5 A
Ko 4337 Carr, Méxiio Versoiuz
Wia Xalapa

(BT} Veracruz, Ver. Mexica
(%2] 229 989 1100 tel

(527 229 989 1120 fax

Customer ! Chente: 8.A, DE C.V. Customer's Order ! Cliente Orden - e N*

PLESA ANAHUAC Y CIRARS,

Cusiomer’'s Reference I Refergncia del cliente

Manulacturer's Warks Order 8° ! Confirmacidn de Venta

) 078236/03
[Mancfacture Frocesa’ Procese de fabicacion. Froduct Type ! Tipe de: producto. Surface ! Superfice.
SEAMIESS HOT ROLLED LINE PIFF SEAMIFESS VARNISHED
LAMINADGO EN CALTENTE SIN COSTURA CONDUCCION BARNITZADO
Standard or Specfication | Mormas o especificaciones. Steel Grade f Graoo de acero. Ends / Cxtremos,. NORMAL BEVEL
AFI S5L/ASTM Al06/ASME SAl06/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSLl1 BISELAD: MNORMATL
Limensions / Dimensiones. 1.ength ¢ Longitud. Cuantity ! Cantdad. 10 Pes \HuN Mominal Weight / Peso Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 KG/M
6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.99 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
nn:..mon_n_sh. o ___GE % .
c Mn Si Cr Mo -] P 1) v Lu Al Sn As Nb Ti Ca B N 51 52
X 100 X 10040 X 10000 100
Heat H Max|
Colada Mir
Sample N IP Max] 25 { 120 40 15 30 30 | 400 B0 | %00 40 15 100
Muesira N° Min 29 10
22630
16778 P 17 65 1B ? 4 2.3 b} 80 1} 149 23 11 4 0 1] 28 4] 76 0 A3.B
1677% P 16 59 18 7 4.112.5 5 B0 0 14T 3 11 5 1] q 3 ] 76 0 i3.B
H: Heat f Coladza P: Product f Producto _
51:5UMA Nb+W+Ti B2 SUMA Mo+Cr+N+Cu+¥
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Progsure / Prasion Time! Tiempo Results / Resultady
Unitf Unidad. Walue! Va-or Second! Segundos
PS1 2660 s Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricaciém de acero.

Eléctrico-Horno de Afinacidén-Maguina de Colada Continua. Acero calmado con aluminio.

Eleetric Arc Furnace-Ladle Furnace-Continuous Casting Machine.

Fully Killed Steel / Hormo dea Arco

(L2

Thes is 13 certify that 1ha produot:

et onufacumd, semplpd, tasked, ard!orinspectad in a<cardsnce with the apecificatron refirernad ard

‘Torars = stamped. |n case the dwae exgmnl cerdicoie wuld relenst 8 copy of e must attest itz conformity o the original ane, 1ahing upan b ft the responsability far any ualewlul cr
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q - Tubos de Acera de Mexio, 5.4,
:m q_m K 4337 Carr. Méxioo Veracruz
Via Xalapra

{31697) Veracruz, Ver, Mexico
[52) 229 983 1100 el

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nomero Page / Pagina: (52 279,989 1120 fax

05015992 4/4
Date/Cia:  04/(07/2005

Customer / Ciiete . PLESA ANAHUAC Y CIAS, 5.A. DE C.V. Customer's Order ! Cliente Qrden - Item N° Customar's Reference / Referencia del ciiente Manufacturer's Works Order N* ¢ Confirmacian de Yenta
07B8236/03

J?_mzﬁmﬂ_._s Processd Proceso de fabicacién Product Type ! Tipo de producto. - Surface ! Superfice

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
JFtandard or Specicabon ¢ Normas o nspecrficaciones. Sleal Grade [ Grago de acerg. Ends ! Extremns. NORMAL BEVEL

API SL/ASTM Al0G6/ASME SAL0&6/ASTH A53 (JULTO 1, 2000/93/1995-A95/998 B/X42 PRL1 BISELADO NORMATL

mensions { Dimensiones. Length ¢ Longiz.d. Cluantily | Cantdad. 10 Pcs pz Nominal Weight / Peso Nommal

168.30 X 7.10 MM 6.00 / 6.50 MTs 28.22 RKG/M

6 5/8 X 0.280 INCH 153.70 / 21.30 PFT 18.99 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTIZ2

Material free from Mercury contamination / Material libre de contaminacidn de Mercurio
No repair by welding / Mo reparado por acldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento termico
Non destructive test / Coptrol mo dastructivo. Satiasfactory / Satisfactoric
Ingpection method / Métods de inepeccidén * - EMI - FLVI - MPI -

MATERIAL DE ACUERDG A NACE MRO175-57
TAMSA REF: 542360

TAMSA QUALITY DEPARMENT SIGNATURE

Quaiity System Certified
M 110950

V.
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